XTRA

REDLINE EMISSIONS PRODUCTS

Item Number
52932
52933
52934
52936
52937
52940
52944
52950
52951
52952
52967
52968
52969
52973
52976
52977
52979
52984
52987
53112
53122
58805
58806
58807
58810
58814
58815
58818
58819
58820
58828
58864
58868
58869
58870

1457436033
BG1001
BG1002
BG1003
BG1004
BG1005
BG1006
BG1007
BG1008
BG1009
BG1010
BG1011
BG1012
BG1013
BG1014
BG1015
BG1016
BG1017
BG1018
BG1019
BG1020
BG1021
BG1022
BG1023
BG1024
BG1025
BG1026
BG1027
BG1029

Item Type
HEAVY DUTY DPF
HEAVY DUTY DPF
HEAVY DUTY DPF
HEAVY DUTY DPF
HEAVY DUTY DPF
HEAVY DUTY DPF
HEAVY DUTY DPF
HEAVY DUTY DPF
HEAVY DUTY DPF
HEAVY DUTY DPF
HEAVY DUTY DPF
HEAVY DUTY DPF
HEAVY DUTY DPF
HEAVY DUTY DPF
HEAVY DUTY DPF
HEAVY DUTY DPF
HEAVY DUTY DPF
HEAVY DUTY DPF
HEAVY DUTY DPF
HEAVY DUTY DPF
HEAVY DUTY DPF
HEAVY DUTY DOC
HEAVY DUTY DOC
HEAVY DUTY DOC
HEAVY DUTY DOC
HEAVY DUTY DOC
HEAVY DUTY DOC
HEAVY DUTY DOC
HEAVY DUTY DOC
HEAVY DUTY DOC
HEAVY DUTY DOC
HEAVY DUTY DOC
HEAVY DUTY DOC
HEAVY DUTY DOC
HEAVY DUTY DOC

DEF FILTER W REMOVAL TOOL

WELD BUNG
WELD BUNG
WELD BUNG
WELD BUNG
WELD BUNG
WELD BUNG
WELD BUNG
WELD BUNG
WELD BUNG
WELD BUNG
WELD BUNG
WELD BUNG
WELD BUNG
WELD BUNG
WELD BUNG
WELD BUNG
WELD BUNG
WELD BUNG
WELD BUNG
WELD BUNG
WELD BUNG
WELD BUNG
WELD BUNG
WELD BUNG
WELD BUNG
WELD BUNG
WELD BUNG
WELD BUNG

Item Description
CUMMINS ISX
CATERPILLAR C7
CATERPILLAR C9, C13, C15
DETROIT DIESEL SERIES 60
CUMMINS ISX
CATERPILLAR C13, C15
CUMMINS ISX
CATERPILLAR C9
CATERPILLAR C13, C15
CATERPILLAR C7, C9
DETROIT DIESEL DD13, DD15
CUMMINS ISX
CATERPILLAR C7
CUMMINS ISX
DETROIT DIESEL DD13, DD15
DETROIT DIESEL DD13, DD15, DD16
CUMMINS ISX
CUMMINS ISX
CUMMINS ISX
DETROIT DIESEL S60
CATERPILLAR C7
CUMMINS ISX
CUMMINS ISX
CUMMINS ISX
DETROIT DIESEL DD15
CUMMINS ISX
CUMMIINS ISX
CUMMINS ISX
CUMMIINS ISX
CUMMINS ISX
CUMMIINS ISX
DETROIT DIESEL DD15
DETROIT DIESEL DD13, DD15, S60
DETROIT DIESEL DD13, DD15, S60
DETROIT DIESEL DD13, DD15, S60
DEF (UREA) FILTER w/ REMOVAL TOOL
M16 X 1.50 - 1" - 7/8" REVERSED FLARE
M14 X 1.50 - 7/8" - 7/8" REVERSED FLARE
M14 X 1.25 - 7/8" - 1" NORMAL FLARE
M12 X 1.50 - 3/4" - 1" REVERSED FLARE
M12 X 1.25-1" - 7/8 " NORMAL FLARE
M12 X 1.00 - 3/4" - 1" REVERSED FLARE
M12 X 1.00 - 3/4" - 1" NORMAL FLARE
M12 X 1.25 - 3/4" - 1" REVERSED FLARE
M14 X 1.50 - 7/8" - 1.3" FLAT FLARE
M12 X 1.25 - 3/4" - 1" FLAT FLARE
M14 X 1.50 - 7/8" - 11/16" MALE THREAD
M14 X 1.50 - 1" - 7/8" FLAT FLARE
M18 X 1.50 - 1" - 13/32" 02 SENSOR BUNG
M18 X 1.50 - 1" - 17/32" STEPPED, 02 SENSOR BUNG
M18 X 1.50 - 1" - 21/32" PLUG, 02 SENSOR BUNG
M10 X 1.25 - 1" - 5/16" STEPPED, 02 SENSOR BUNG
M12 X 1.25-1" - 5/16" STEPPED, 02 SENSOR BUNG
M12 X 1.25-1" - 1/2" 02 SENSOR BUNG
M18 X 1.50 - 1" - 1" ANGLED, 02 SENSOR BUNG
M18 X 1.50 - 1" - 1" 02 SENSOR BUNG
M18 X 1.50 - 1" - 1/2" 02 SENSOR BUNG
M18 X 1.50 - 7/8" - 1/2" PLUG, 02 SENSOR BUNG
M12 X 1.25 - 5/8" - 13/32" PLUG, 02 SENSOR BUNG
M12 X 1.25 - 5/8" - 9/16" PLUG, 02 SENSOR BUNG
M18 X 1.50 - 1" - 7/16" CURVED, 02 SENSOR BUNG
M12 X 1.25 & M18 X 1.50 - 7/8" - 3/8" ADAPTER, 02 SENSOR BUNG
M20 X 1.50 - 1" - 1/4" 02 SEATED, SENSOR BUNG
M22 X 1.50 - 1.25" - 0.633" FLAT FLARE




BG2001
BG2002
BG2003
BG2004
BG2005
BG2006
BG2007
BG2008
BG2009
BG2010
BG2011
BG2012
BG2013
BG2014
BG2015
BG2016
BG2017
BG2018
BG2019
G01001
G01002
G01003
G02001
G02002
G02003
G02004
G02005
G02006
G02007
G02008
G02009
G02010
G02011
G03001
G03002
G03003
G03004
G03005
G03006
G11004
G12004
G12008
G13005
G22005
G22006
G22007
G22008
GD0201
GD0202
GD0203
GD0302
GR1038
GR1039
GR1066
GR1080
GR1088
GR1090
GR1091
GR1101
GR1110
RL300CT
RL350CT
RL400CT
RL450CT
RLC3006
RLC3506
RLC4006
RLC4506
RLH3006

WELD BUNG
WELD BUNG
WELD BUNG
WELD BUNG
WELD BUNG
WELD BUNG
WELD BUNG
WELD BUNG
WELD BUNG
WELD BUNG
WELD BUNG
WELD BUNG
WELD BUNG
WELD BUNG
WELD BUNG
WELD BUNG
WELD BUNG
WELD BUNG
WELD BUNG
EXH SYSTEM GASKET
EXH SYSTEM GASKET
EXH SYSTEM GASKET
EXH SYSTEM GASKET
EXH SYSTEM GASKET
EXH SYSTEM GASKET
EXH SYSTEM GASKET
EXH SYSTEM GASKET
EXH SYSTEM GASKET
EXH SYSTEM GASKET
EXH SYSTEM GASKET
EXH SYSTEM GASKET
EXH SYSTEM GASKET
EXH SYSTEM GASKET
EXH SYSTEM GASKET
EXH SYSTEM GASKET
EXH SYSTEM GASKET
EXH SYSTEM GASKET
EXH SYSTEM GASKET
EXH SYSTEM GASKET
EXH SYSTEM GASKET
EXH SYSTEM GASKET
EXH SYSTEM GASKET
EXH SYSTEM GASKET
EXH SYSTEM GASKET
EXH SYSTEM GASKET
EXH SYSTEM GASKET
EXH SYSTEM GASKET
EXH SYSTEM GASKET
EXH SYSTEM GASKET
EXH SYSTEM GASKET
EXH SYSTEM GASKET
RETROFIT GASKET
RETROFIT GASKET
RETROFIT GASKET
RETROFIT GASKET
RETROFIT GASKET
RETROFIT GASKET
RETROFIT GASKET
RETROFIT GASKET
RETROFIT GASKET
CAC HOSE/CLAMP
CAC HOSE/CLAMP
CAC HOSE/CLAMP
CAC HOSE/CLAMP
CAC HOSE/CLAMP
CAC HOSE/CLAMP
CAC HOSE/CLAMP
CAC HOSE/CLAMP
CAC HOSE/CLAMP

M16 X 1.50 - 1.1" - 7/8" STEPPED, REVERSED FLARE
M14 X 1.50 - 7/8" - 1" STEPPED, REVERSED FLARE
M12 X 1.25 - 1" - 7/8" STEPPED, NORMAL FLARE
M16 X 1.50 - 1" - 7/8" STEPPED, REVERSED FLARE
M16 X 1.50 - 0.79 - 0.61 STEPPED, FLAT FLARE
M14 X 1.50 - 1" - 7/8" STEPPED, REVERSED FLARE
M14 x 1.50 - .943" 1.3" STEPPED, FLAT FLARE
M14 X 1.50 - 0.94"- 1.3" STEPPED, FLAT FLARE
M12 X 1.25- 1" - 0.85" STEPPED, NORMAL FLARE
M12 X 1.25-1.1" - 13/16" STEPPED, NORMAL FLARE
M14 X 1.50 - 0.866" - 0.67" STEPPED, EXTERNAL THREAD
M12 X 1.25-1"-0.71" STEPPED, FLAT FLARE
M16 x 1.00 - 1" - 0.787" STEPPED, FLAT FLARE
M14 X 1.50 - 1" - 0.787" STEPPED, FLAT FLARE
M20 X 1.50 - 1.18" - 0.47" STEPPED, FLAT FLARE
M16 X 1.50 - 1" - 0.65" STEPPED, REVERSED FLARE
M16 X 1.00 - 0.98" - 0.71" STEPPED, NORMAL FLARE
M12 X 1.25-0.79" - 0.61" STEPPED, FLAT FLARE
M14 X 1.50 - 0.88" - 0.71" STEPPED, FLAT FLARE
CATERPILLAR GASKET (279-3259) 10.125" X 11.000" STAMPED STEEL
CATERPILLAR GASKET (279-2123) 12.625" X 13.375" STAMPED STEEL
CATERPILLAR GASKET (278-5711) 13.500" X 14.375" STAMPED STEEL
CUMMINS GASKET (2866636) 3.750" X 4.625" CONICAL
CUMMINS GASKET (2880214) 3.750" X 5.000" CONICAL
CUMMINS GASKET (2866337) 4.875" X 5.750" CONICAL
CUMMINS GASKET (2880215) 4.875" X 6.250" CONICAL
CUMMINS GASKET (4966441) 3.333" X 4.000" STAMPED STEEL
CUMMINS GASKET (3684355) 3.850" X 4.570" STAMPED STEEL
CUMMINS GASKET (3684359) 4.000" X 4.625" CONICAL
CUMMINS GASKET (2871566) 10.300" X 11.125" CONICAL
CUMMINS GASKET (2871772) 11.750" X 12.625" CONICAL
CUMMINS GASKET (5304868) 14.250" X 15.375" CONICAL
CUMMINS GASKET (4966447) 3.400" X 4.000" CONICAL
DETROIT GASKET (A6804910480) 9.750" X 10.250" SPIRAL WOUND
DETROIT GASKET (A4709970045) 13.250" X 13.625" SPIRAL WOUND
DETROIT GASKET (A4709971145) 13.750" X 14.170" SPIRAL WOUND
DETROIT GASKET (A4709971245) 5.250" X 6.000" CONICAL
DETROIT GASKET (A6804910280) 12.125" X 12.750"
DETROIT GASKET (A0004911580) 9.594" X 10.063" STAMPED STEEL
CATERPILLAR INJECTOR GASKET (296-7780) 3.625" X 4.375"
CATERPILLAR GASKET (247-1899) 11.875" X 12.625"
CUMMINS GASKET (3944864) 3.400" X 4.050"
DETROIT GASKET (A6804910180) 10.375" X 11.250"
CUMMINS GASKET (2871451) 9.500" X 10.250"
CUMMINS GASKET (2871452) 11.000" X 11.750"
CATERPILLAR / CUMMINS GASKET 12.500" X 13.250"
CUMMINS GASKET (2871827) 13.250" X 14.188"

CUMMINS DOSER GASKET (4329681) STAMPED STEEL W/ THERMAL ISOLATOR

CUMMINS DOSER GASKET (4354280) STAMPED STEEL
CUMMINS DOSER GASKET (2880304) 0.282" X 1.180" STAMPED STEEL

CUMMINS DOSER GASKET (4963857 & 5292265) STAMPED STEEL & THERMAL ISOLATOR

CDTI GASKET SC13 S/FLNG DCS34
CDTI GASKET SC17/20/23 S/FLNG, DCS34
CDTI GASKET SCP28 DIFFUSER
CDTI GASKET SC28 S/FLNG
CDTI GASKET UNI SC17/20/23
CDTI GASKET UNI SC28
CDTI GASKET UNI SC13
ESW GASKET ROPE BULK (400' ROLL)
ESW GASKET ROPE (10')
CONSTANT TORQUE CLAMP 2-3/4" - 3-5/8"
CONSTANT TORQUE CLAMP 3-1/4" - 4-1/8"
CONSTANT TORQUE CLAMP 3-3/4" - 4-5/8"
CONSTANT TORQUE CLAMP 4-1/4" - 5-1/8"
COLD SIDE HOSE WITH CLAMPS 3.0" X 6"
COLD SIDE HOSE WITH CLAMPS 3.5" X 6"
COLD SIDE HOSE WITH CLAMPS 4.0" X 6"
COLD SIDE HOSE WITH CLAMPS 4.5" X 6"
HOT SIDE HOSE WITH CLAMPS 3.0" X 6"



Item Number
RLH3506
RLH4006
RLH4506
$10063
$11026
$11027
511028
$11029
$11031
$11032
$11033
$11036
$11037
$11039
511041
511042
$11044
$11045
511048
$11053
$11058
S11110
S11111
S11112
S$11113
S11114
S11119
S11120
S$11121
$11228
$11295
S$11328
511869
$11870
$11872
$11873
$11874
$11939
$11943
511944
$25034
$25043
S$35804
VB2001
VB2002
VB2003
VB2004
VB2005
VB2006
VB2007
VB2008
VB2009
VB2013
VB2016
VB2017
VB2020
VB2021
VB2022
VB2023
VB2024
VB2025
VB2026
VB2028
VB2030
VB2031
VB2032
VB2033
VB2036
VB2037

Item Type
CAC HOSE/CLAMP
CAC HOSE/CLAMP
CAC HOSE/CLAMP

LD/MD EGT SENSOR
EGT SENSOR
EGT SENSOR
EGT SENSOR
EGT SENSOR
EGT SENSOR
EGT SENSOR
EGT SENSOR
EGT SENSOR
EGT SENSOR
EGT SENSOR
EGT SENSOR
EGT SENSOR
EGT SENSOR
EGT SENSOR
EGT SENSOR
EGT SENSOR
EGT SENSOR
NOX SENSOR
NOX SENSOR
NOX SENSOR
NOX SENSOR
NOX SENSOR
NOX SENSOR
NOX SENSOR
NOX SENSOR
NOX SENSOR
NOX SENSOR
NOX SENSOR
NOX SENSOR
NOX SENSOR
NOX SENSOR
NOX SENSOR
NOX SENSOR
NOX SENSOR
NOX SENSOR
NOX SENSOR

SENSOR
SENSOR
SENSOR

V-CLAMP

V-CLAMP

V-CLAMP

V-CLAMP

V-CLAMP

V-CLAMP

V-CLAMP

V-CLAMP

V-CLAMP

V-CLAMP

V-CLAMP

V-CLAMP

V-CLAMP

V-CLAMP

V-CLAMP

V-CLAMP

V-CLAMP

V-CLAMP

V-CLAMP

V-CLAMP

V-CLAMP

V-CLAMP

V-CLAMP

V-CLAMP

V-CLAMP

V-CLAMP

Item Description

HOT SIDE HOSE WITH CLAMPS 3.5" X 6"

HOT SIDE HOSE WITH CLAMPS 4.0" X 6"

HOT SIDE HOSE WITH CLAMPS 4.5" X 6"

LD/MD EGT SENSOR - FREIGHTLINER (68029988AA)

HD EGT SENSOR - DETROIT (A6805402017)
HD EGT SENSOR - DETROIT (A6805401917)
HD EGT SENSOR - DETROIT (A6805402117)
HD EGT SENSOR - DETROIT (A6805401517)

HD EGT SENSOR - CUMMINS (4902912)

HD EGT SENSOR - CUMMINS (4954574)

HD EGT SENSOR - CUMMINS (4984179, 2872468)
HD EGT SENSOR - DETROIT (A6805401417)
HD EGT SENSOR - DETROIT (A6805401617)
HD EGT SENSOR - DETROIT (A6805402217)

HD EGT SENSOR - CUMMINS (4954216)
HD EGT SENSOR - CUMMINS (2897539)

HD EGT SENSOR - DETROIT (A6805401317)
HD EGT SENSOR - DETROIT (A6805401817)
HD EGT SENSOR (A0009053300, AO009051405)
HD EGT SENSOR - DETROIT (A6805401717)
HD EGT SENSOR - CUMMINS (2872261, 4954214)
HD NOX SENSOR - CUMMINS (3687930)

HD NOX SENSOR - CUMMINS (2894946, 2872298)
HD NOX SENSOR - CUMMINS (2894940, 2871979)
HD NOX SENSOR - CUMMINS (2894941)

HD NOX SENSOR - CUMMINS (3687334, 2872027)
HD NOX SENSOR (A0009053403)

HD NOX SENSOR (A0009053503)

HD NOX SENSOR (A0009053603)

HD NOX SENSOR - DETROIT (A0101532228)
HD NOX SENSOR - CUMMINS (5293295, 2872297)
HD NOX SENSOR - DETROIT (A0101532328)
HD NOX SENSOR - CUMMINS (4326869, 2872947)
HD NOX SENSOR - CUMMINS (4326870, 2872944)
HD NOX SENSOR - CUMMINS (4326872, 2872942)
HD NOX SENSOR - CUMMINS (4326873, 2872948)
HD NOX SENSOR - CUMMINS (4326874, 2872946)
HD NOX SENSOR - CUMMINS (2894939, 2871978)
HD NOX SENSOR - CUMMINS (2894943, 2871974)
HD NOX SENSOR - CUMMINS (2894944, 2872236)
LD/MD AIR FUEL RATIO SENSOR
LD/MD AIR FUEL RATIO SENSOR
HD PRESSURE SENSOR - CUMMINS (4928594)
CUMMINS (2871861) 10.38" V-CLAMP
CUMMINS (2871862) 11.88" V-CLAMP
CUMMINS (2871863) 13.38" V-CLAMP
CUMMINS (2871864) 14.38" V-CLAMP
CUMMINS (5290118, 2880483) 5.91" V-CLAMP
DETROIT (A4709950002) 14.26" V-CLAMP
DETROIT (A6809950302) DD15 ONE BOX DOUBLE BOLT CLAMP W/ GASKET
DETROIT (A6809950202) DD15 ONE BOX 10.5" V-CLAMP
CUMMINS (2880213) 6.38" V-CLAMP
CUMMINS (3896337) 4.75" V-CLAMP
CUMMINS (3905216) 4.13" V-CLAMP
CUMMINS (102408) 4.25" V-CLAMP
DETROIT (A0019959702 KIT) 6.25" V-CLAMP ONLY
CUMMINS (5290116) 14.375" V-CLAMP
CUMMINS (5272750) 12.91" V-CLAMP
CUMMINS (5304849) 15.47" V-CLAMP
CUMMINS (5272751) 11.45" V-CLAMP
DETROIT (A6809950102) 11.56" V-CLAMP
DETROIT (A0019959802) 14.68" V-CLAMP ONLY
CUMMINS (2880212) 5.22" V-CLAMP
CATERPILLAR (279-3260) 11.36" V-CLAMP
CATERPILLAR (279-2124) 13.86" V-CLAMP
CATERPILLAR (278-5712) 14.86" V-CLAMP
CUMMINS (3945092) 4.16" V-CLAMP
CUMMINS (3683144) 3.25" V-CLAMP
CUMMINS (5417471) 12.89" V-CLAMP



Item Number
VB2038
VB3007
VB3008
VB3009
VB3011
VB3012
VB3013
VB3014
VB3015
VB3018

Item Type
V-CLAMP
V-CLAMP KIT
V-CLAMP KIT
V-CLAMP KIT
V-CLAMP KIT
V-CLAMP KIT
V-CLAMP KIT
V-CLAMP KIT
V-CLAMP KIT
V-CLAMP KIT

Item Description
CUMMINS (4966454) 4.16" V-CLAMP
DETROIT (AO004902241) ONE BOX V-CLAMP / GASKET KIT
DETROIT ONE BOX V-CLAMP / GASKET KIT
DETROIT ONE BOX V-CLAMP / GASKET KIT
DETROIT ONE BOX V-CLAMP / GASKET / BOLT KIT
CUMMINS V-CLAMP / GASKET KIT
DETROIT ONE BOX V-CLAMP / GASKET KIT
DETROIT (A0019959702) ONE BOX V-CLAMP / GASKET KIT
DETROIT (A0019959802) ONE BOX V-CLAMP / GASKET KIT
CUMMINS V-CLAMP / GASKET KIT



